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Plot 7-1429. ANTENNA 2A (PEAK, CH.136, 802.11N, MCS2)
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Plot 7-1430. ANTENNA 2A (PEAK, CH.136, 802.11N, MCS4)
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Plot 7-1431. ANTENNA 2A (PEAK, CH.136, 802.11N, MCS7)
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Plot 7-1432. ANTENNA 2A (PEAK, CH.140, 802.11N, MCS2)
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Plot 7-1433. ANTENNA 2A (PEAK, CH.140, 802.11N, MCS4)

Trace: M:axHoId REWE 1 MHz 5725.25 MHz
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Plot 7-1434. ANTENNA 2A (PEAK, CH.140, 802.11N, MCS7)
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Plot 7-1436. ANTENNA 2A (PEAK, CH.149, 802.11N, MCS4) Plot 7-1439. ANTENNA 2A (PEAK, CH.165, 802.11N, MCS4)
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Plot 7-1441. ANTENNA 2A (PEAK & AVERAGE, CH.36, 802.11AX(SU),

MCS2)
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Plot 7-1442. ANTENNA 2A (PEAK & AVERAGE, CH.36, 802.11AX(SV),

MCS4)
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Plot 7-1443. ANTENNA 2A (PEAK & AVERAGE, CH.36, 802.11AX(SU),
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Plot 7-1444. ANTENNA 2A (PEAK & AVERAGE, CH.40, 802.11AX(SU),

MCS2)
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Plot 7-1445. ANTENNA 2A (PEAK & AVERAGE, CH.40, 802.11AX(SV),

MCS4)
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Plot 7-1446. ANTENNA 2A (PEAK & AVERAGE, CH.40, 802.11AX(SU),

MCS11) MCS11)
FCC ID: BCGA2837 MEASUREMENT REPORT Approved by
IC: 579C-A2837 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
. Page 469 of 577
1C2311270068-22.BCG 11/28/2023 - 1/15/2024 Tablet Device
V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

sk T(ace RBW:1MHz  peak: 5350.00 MHz, 65.80 dBuV/m RBW: 1 MHZ  peak: 5355.75 MHz, 63.57 dBuV/m
PASS A Offi: o00n VBW: 3MHZ 505350 75 MHz, 49.80 dBUV/m PASS Rig Ofic 20100 VOW: 3MHZ 05350 95 MHz, 51.00 dBV/m
140 140 4]
E 10 Ei0f ]
3 3
2 2
= 100 = 100
2 2
o o
£ w0 3 8
b= h=]
2 o P . £ & i . .
Sl ISR .U I PR ISSens = S T B 7 R
40 40
5225 52‘50 5275 5300 5325 5350 5375 5400 5425 5450 5475 5225 52‘50 5275 5300 5325 5350 5375 5400 5425 5450 5475
Frequency (MHz) Frequency (MHz)
Plot 7-1447. ANTENNA 2A (PEAK & AVERAGE, CH.60, 802.11AX(SV), Plot 7-1450. ANTENNA 2A (PEAK & AVERAGE, CH.64, 802.11AX(SV),
MCS4) MCS4)
etnge e RBW: 1 MHz  peak: 5350.25 MHz, 65.76 dBuV/m Cifne RBW:1MHZ - peak: 5350.25 MHz, 65.84 dBuV/m
PASS 55 g i Yol iz 0 0 Mtz 49,32 cBuvm PASS 5 g g Yol 3z 005 00 Mz 50,68 cByv/m
140 140 {—]
E 20 Erod ]
3 3
< =
£ 100 = 100
B 2
Z 80 &
£ o0 — e, J ; % P
P Al T T S 70 R
40 S 40
5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475 5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475
Frequency (MHz) Frequency (MHz)
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Plot 7-1454. ANTENNA 2A (PEAK & AVERAGE, CH.100, 802.11AX(SU),
MCS11)
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Plot 7-1455. ANTENNA 2A (PEAK & AVERAGE, CH.104, 802.11AX(SU),
MCS2)
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Plot 7-1456. ANTENNA 2A (PEAK & AVERAGE, CH.104, 802.11AX(SU),
MCS4)
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Plot 7-1457. ANTENNA 2A (PEAK & AVERAGE, CH.104, 802.11AX(SU),
MCS11)
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Plot 7-1458. ANTENNA 2A (PEAK & AVERAGE, CH.108, 802.11AX(SU),
MCS4)
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Plot 7-1459. ANTENNA 2A (PEAK & AVERAGE, CH.108, 802.11AX(SV),
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Plot 7-1460. ANTENNA 2A (PEAK, CH.136, 802.11AX(SU), MCS2)
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Plot 7-1461. ANTENNA 2A (PEAK, CH.136, 802.11AX(SU), MCS4)
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Plot 7-1462. ANTENNA 2A (PEAK, CH.136, 802.11AX(SU), MCS11)
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Plot 7-1463. ANTENNA 2A (PEAK, CH.140, 802.11AX(SU), MCS2)

Trace: M:axHoId REWE 1 MHz 5726.50 MHz
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Plot 7-1464. ANTENNA 2A (PEAK, CH.140, 802.11AX(SU), MCS4)
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Plot 7-1465. ANTENNA 2A (PEAK, CH.140, 802.11AX(SU), MCS11)
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Plot 7-1466. ANTENNA 2A (PEAK, CH.149, 802.11AX(SU), MCS2)
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Plot 7-1467. ANTENNA 2A (PEAK, CH.149, 802.11AX(SU), MCS4)
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Plot 7-1468. ANTENNA 2A (PEAK, CH.149, 802.11AX(SU), MCS11)
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Plot 7-1469. ANTENNA 2A (PEAK, CH.165, 802.11AX(SU), MCS2)
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Plot 7-1470. ANTENNA 2A (PEAK, CH.165, 802.11AX(SU), MCS4)
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Trace: MaxHold RBW: 1 MHz 5995.95 MHz
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Plot 7-1471. ANTENNA 2A (PEAK, CH.165, 802.11AX(SU), MCS11)
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7.6.17 Antenna 2a Radiated Band Edge Measurements (40MHz BW)
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Plot 7-1472. ANTENNA 2A (PEAK & AVERAGE, CH.38, 802.11N, MCS2)
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Plot 7-1473. ANTENNA 2A (PEAK & AVERAGE, CH.38, 802.11N, MCS4)
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Plot 7-1474. ANTENNA 2A (PEAK & AVERAGE, CH.38, 802.11N, MCS7)

RBW: 1 an Peak: 5148.00 MHz, 64.94 dBuV/m
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Plot 7-1475. ANTENNA 2A (PEAK & AVERAGE, CH.46, 802.11N, MCS2)
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Plot 7-1476. ANTENNA 2A (PEAK & AVERAGE, CH.46, 802.11N, MCS4)

PASS gekdes REW:1Mbz  Peak: 5150.00 MHz, 65.89 dBuV/m
Bug, Offset 12398 SWT: .ome Avg: 5148.50 MHz, 50.40 dBuV/m
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Plot 7-1477. ANTENNA 2A (PEAK & AVERAGE, CH.46, 802.11N, MCS7)
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Plot 7-1478. ANTENNA 2A (PEAK & AVERAGE, CH.54, 802.11N, MCS2)

RBW:1MHz  peak: 5350.00 MHz, 65.15 dBuV/m
Peak Trace o "
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Plot 7-1479. ANTENNA 2A (PEAK & AVERAGE, CH.54, 802.11N, MCS4)
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Plot 7-1480. ANTENNA 2A (PEAK & AVERAGE, CH.54, 802.11N, MCS7)

PASS Peak Trace RBW: 1 MHz  Peak: 5351.00 MHz, 62.47 dBV/m
Bug, Offset: 15848 SWT: 1.0ms_ Avg: 5351.25 MHz, 50.78 dBuV/m
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Plot 7-1481. ANTENNA 2A (PEAK & AVERAGE, CH.62, 802.11N, MCS2)

RBW: 1MHz  peak: 5350.00 MHz, 64.43 dBuV/m
Peak Trace o "
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Plot 7-1482. ANTENNA 2A (PEAK & AVERAGE, CH.62, 802.11N, MCS4)

v RBW: 1MHZ  peak: 5350.00 MHz, 66.42 dBUV/m
Peak Trace fa ’
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Plot 7-1483. ANTENNA 2A (PEAK & AVERAGE, CH.62, 802.11N, MCS7)
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Plot 7-1484. ANTENNA 2A (PEAK & AVERAGE, CH.102, 802.11N,

Frequency (MHz)
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Plot 7-1487. ANTENNA 2A (PEAK & AVERAGE, CH.110, 802.11N,

MCS2) MCS2)
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Plot 7-1485. ANTENNA 2A (PEAK & AVERAGE, CH.102, 802.11N,
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Plot 7-1488. ANTENNA 2A (PEAK & AVERAGE, CH.110, 802.11N,

MCS4) MCS4)
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Plot 7-1486. ANTENNA 2A (PEAK & AVERAGE, CH.102, 802.11N,

MCS7)

Plot 7-1489. ANTENNA 2A (PEAK & AVERAGE, CH.110, 802.11N,

MCS7)
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Plot 7-1490. ANTENNA 2A (PEAK & AVERAGE, CH.118, 802.11N,
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Plot 7-1493. ANTENNA 2A (PEAK, CH.126, 802.11N, MCS7)

MCS7)
Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz 5726.25 MHz
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Plot 7-1494. ANTENNA 2A (PEAK, CH.134, 802.11N, MCS4)

Plot 7-1491. ANTENNA 2A (PEAK, CH.118, 802.11N, MCS7)
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Plot 7-1495. ANTENNA 2A (PEAK, CH.134, 802.11N, MCS7)

Plot 7-1492. ANTENNA 2A (PEAK, CH.126, 802.11N, MCS4)
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Plot 7-1497. ANTENNA 2A (PEAK, CH.151, 802.11N, MCS4) Plot 7-1500. ANTENNA 2A (PEAK, CH.159, 802.11N, MCS4)
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Plot 7-1498. ANTENNA 2A (PEAK, CH.151, 802.11N, MCS7) Plot 7-1501. ANTENNA 2A (PEAK, CH.159, 802.11N, MCS7)
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Plot 7-1503. ANTENNA 2A (PEAK & AVERAGE, CH.38, 802.11AX(SV),
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Plot 7-1504. ANTENNA 2A (PEAK & AVERAGE, CH.38, 802.11AX(SU),

5250 5275
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Plot 7-1505. ANTENNA 2A (PEAK & AVERAGE, CH.46, 802.11AX(SU),

MCS2)

Peak Trace REW:1MHz  Peak: 5143.75 MHz, 64.46 dBUV/m
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Plot 7-1506. ANTENNA 2A (PEAK & AVERAGE, CH.46, 802.11AX(SV),

MCS4)
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Plot 7-1507. ANTENNA 2A (PEAK & AVERAGE, CH.46, 802.11AX(SU),

MCS11) MCS11)
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Plot 7-1508. ANTENNA 2A (PEAK & AVERAGE, CH.54, 802.11AX(SU),
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Plot 7-1509. ANTENNA 2A (PEAK & AVERAGE, CH.54, 802.11AX(SV),
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Plot 7-1512. ANTENNA 2A (PEAK & AVERAGE, CH.62, 802.11AX(SV),

Peak: 5353.25 MHz, 67.41 dBuV/m
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Plot 7-1513. ANTENNA 2A (PEAK & AVERAGE, CH.62, 802.11AX(SU),

FCC ID: BCGA2837
IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-22.BCG

Test Dates:
11/28/2023 - 1/15/2024

EUT Type:
Tablet Device

Page 481 of 577

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

PASS &g RBw: 1tz peak: 5468.50 MHz, 62.99 dBUV/m
P43 e 1345 SWT: Toms _Avg: 5460.00 MHz, 50.49 dBuV/m

-
=
=)

-
N
=)

-
o
=]

@
o

Field Strength (dBuV/m)
{
i
!
J

/!

40
5345 53‘70 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz)
Plot 7-1514. ANTENNA 2A (PEAK & AVERAGE, CH.102, 802.11AX(SU),
MCS2)
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Plot 7-1515. ANTENNA 2A (PEAK & AVERAGE, CH.102, 802.11AX(SU),
MCS4)
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Plot 7-1516. ANTENNA 2A (PEAK & AVERAGE, CH.102, 802.11AX(SU),
MCS11)
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Plot 7-1517. ANTENNA 2A (PEAK & AVERAGE, CH.110, 802.11AX(SU),
MCS2)
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Plot 7-1518. ANTENNA 2A (PEAK & AVERAGE, CH.110, 802.11AX(SU),
MCS4)
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Plot 7-1519. ANTENNA 2A (PEAK & AVERAGE, CH.110, 802.11AX(SU),
MCS11)
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Plot 7-1520. ANTENNA 2A (PEAK & AVERAGE, CH.118, 802.11AX(SV),
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Plot 7-1523. ANTENNA 2A (PEAK, CH.118, 802.11AX(SU), MCS11)
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Plot 7-1524. ANTENNA 2A (PEAK, CH.126, 802.11AX(SU), MCS4)

Plot 7-1521. ANTENNA 2A (PEAK, CH.118, 802.11AX(SU), MCS4)
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Plot 7-1525. ANTENNA 2A (PEAK, CH.126, 802.11AX(SU), MCS11)

Plot 7-1522. ANTENNA 2A (PEAK & AVERAGE, CH.118, 802.11AX(SU),

MCS11)
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Trace: M“axHoId RBWE 1 MHz 5726.75 MHz
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Plot 7-1526. ANTENNA 2A (PEAK, CH.134, 802.11AX(SU), MCS4)

Trace: Mt:xHoId REWE 1 MHz 5728.00 MHz
PADS ooz, ipica: 63.40 dBuV/m

140

-
~
=3

Field Strength (dBuV/m)
=3 ;
o o
b

60

5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz)

Plot 7-1527. ANTENNA 2A (PEAK, CH.134, 802.11AX(SU), MCS11)
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Plot 7-1528. ANTENNA 2A (PEAK, CH.151, 802.11AX(SU), MCS2)
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Plot 7-1529. ANTENNA 2A (PEAK, CH.151, 802.11AX(SU), MCS4)
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Plot 7-1530. ANTENNA 2A (PEAK, CH.151, 802.11AX(SU), MCS11)

Trace: M:axHoId REWE 1 MHz 5974.60 MHz
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Plot 7-1531. ANTENNA 2A (PEAK, CH.159, 802.11AX(SU), MCS2)
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Trace: Mt:xHoId REWE 1 MHz 5981.60 MHz
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Plot 7-1532. ANTENNA 2A (PEAK, CH.159, 802.11AX(SU), MCS4) Frequency (MHz)
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7.6.18 Antenna 2a Radiated Band Edge Measurements (80MHz BW)
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Plot 7-1534. ANTENNA 2A (PEAK & AVERAGE, CH.42, 802.11AC,

MCS2)
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Plot 7-1535. ANTENNA 2A (PEAK & AVERAGE, CH.42, 802.11AC,

MCS4)
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Plot 7-1536. ANTENNA 2A (PEAK & AVERAGE, CH.42, 802.11AC,
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Plot 7-1537. ANTENNA 2A (PEAK & AVERAGE, CH.58, 802.11AC,

MCS2)
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Plot 7-1538. ANTENNA 2A (PEAK & AVERAGE, CH.58, 802.11AC,

MCS4)
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Plot 7-1539. ANTENNA 2A (PEAK & AVERAGE, CH.58, 802.11AC,
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Plot 7-1543. ANTENNA 2A (PEAK & AVERAGE, CH.122, 802.11AC,

MCS2) MCS2)
ver RBW: 1MHz  peak: 5461.50 MHz, 62.17 dBuV/m TracenMatioly;  REWSLMHZ 5727.75 MHz
Peak Trace 4 4 , 62. i a : 7
% VBW: 3 M Detector: PK VBW: 3 MH.
PASS a9, Offet: 1938 VBN 2 (e Avg: 5458.50 MHz, 50.98 dBuV/m PASS gsteconrc  vou:sui 61.12 dBuV/m
140 140
E E
3 120 2 120
[} [}
s g
=
5 100 g 100
c [
g g
& 80 Z
o = 80
2 2
2 o , 2
[ e e e = 60
40
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595 5600 5625 5650 5675 5700 5725 5750 5775 5800 5825
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Plot 7-1545. ANTENNA 2A (PEAK & AVERAGE, CH.122, 802.11AC,
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Plot 7-1546. ANTENNA 2A (PEAK, CH.122, 802.11AC, MCS4)
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Plot 7-1547. ANTENNA 2A (PEAK & AVERAGE, CH.122, 802.11AC,

MCS9)
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Plot 7-1548. ANTENNA 2A (PEAK, CH.122, 802.11AC, MCS9)
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Plot 7-1549. ANTENNA 2A (PEAK, CH.155, 802.11AC, MCS2)
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Plot 7-1550. ANTENNA 2A (PEAK, CH.155, 802.11AC, MCS2)
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Plot 7-1551. ANTENNA 2A (PEAK, CH.155, 802.11AC, MCS4)
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Trace: M‘axHoId RBWE 1 MHz 5927.70 MHz
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Plot 7-1552. ANTENNA 2A (PEAK, CH.155, 802.11AC, MCS4)
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Plot 7-1555. ANTENNA 2A (PEAK & AVERAGE, CH.42, 802.11AX(SU),
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Plot 7-1553. ANTENNA 2A (PEAK, CH.155, 802.11AC, MCS9)

PASS

Trace: MaxHold
Detector: PK
Offset: 13.4dB_____ SWT: 1.0ms

RBW: 1 MHz
VBW: 3 MHz

Frequency (MHz)

Plot 7-1556. ANTENNA 2A (PEAK & AVERAGE, CH.42, 802.11AX(SV),
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Plot 7-1554. ANTENNA 2A (PEAK, CH.155, 802.11AC, MCS9)
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Plot 7-1557. ANTENNA 2A (PEAK & AVERAGE, CH.42, 802.11AX(SU),

MCS11)
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Plot 7-1558. ANTENNA 2A (PEAK & AVERAGE, CH.58, 802.11AX(SU),
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Plot 7-1559. ANTENNA 2A (PEAK & AVERAGE, CH.58, 802.11AX(SV),

MCS4)
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Plot 7-1560. ANTENNA 2A (PEAK & AVERAGE, CH.58, 802.11AX(SU),
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Plot 7-1561. ANTENNA 2A (PEAK & AVERAGE, CH.106, 802.11AX(SU),

MCS2)
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Plot 7-1562. ANTENNA 2A (PEAK & AVERAGE, CH.106, 802.11AX(SV),
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Plot 7-1563. ANTENNA 2A (PEAK & AVERAGE, CH.106, 802.11AX(SU),
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Plot 7-1564. ANTENNA 2A (PEAK & AVERAGE, CH.122, 802.11AX(SU), Plot 7-1567. ANTENNA 2A (PEAK, CH.122, 802.11AX(SU), MCS4)
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Plot 7-1566. ANTENNA 2A (PEAK & AVERAGE, CH.122, 802.11AX(SU), Plot 7-1569. ANTENNA 2A (PEAK, CH.122, 802.11AX(SU), MCS11)
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Plot 7-1570. ANTENNA 2A (PEAK, CH.155, 802.11AX(SU), MCS2)
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Plot 7-1571. ANTENNA 2A (PEAK, CH.155, 802.11AX(SU), MCS2)
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Plot 7-1572. ANTENNA 2A (PEAK, CH.155, 802.11AX(SU), MCS4)
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Plot 7-1573. ANTENNA 2A (PEAK, CH.155, 802.11AX(SU), MCS4)
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Plot 7-1574. ANTENNA 2A (PEAK, CH.155, 802.11AX(SU), MCS11)
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Plot 7-1575. ANTENNA 2A (PEAK, CH.155, 802.11AX(SU), MCS11)
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7.6.19 Antenna 2a Radiated Band Edge Measurements (160MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9
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Plot 7-1576. ANTENNA 2A (PEAK & AVERAGE, CH.50, 802.11AC,
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Plot 7-1577. ANTENNA 2A (PEAK & AVERAGE, CH.50, 802.11AC,
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Plot 7-1578. ANTENNA 2A (PEAK & AVERAGE, CH.50, 802.11AC,
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Plot 7-1579. ANTENNA 2A (PEAK & AVERAGE, CH.50, 802.11AC,

MCS4)
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Plot 7-1580. ANTENNA 2A (PEAK & AVERAGE, CH.50, 802.11AC,

MCS9)
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Plot 7-1581. ANTENNA 2A (PEAK & AVERAGE, CH.50, 802.11AC,

MCS9)
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Plot 7-1585. ANTENNA 2A (PEAK, CH.114, 802.11AC, MCS4)
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Plot 7-1583. ANTENNA 2A (PEAK, CH.114, 802.11AC, MCS2)
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Plot 7-1584. ANTENNA 2A (PEAK & AVERAGE, CH.114, 802.11AC,
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Plot 7-1587. ANTENNA 2A (PEAK, CH.114, 802.11AC, MCS9)
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Plot 7-1588. ANTENNA 2A (PEAK & AVERAGE, CH.50, 802.11AX(SU),
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Plot 7-1591. ANTENNA 2A (PEAK & AVERAGE, CH.50, 802.11AX(SU),

MCS4)
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Plot 7-1589. ANTENNA 2A (PEAK & AVERAGE, CH.50, 802.11AX(SU),
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Plot 7-1590. ANTENNA 2A (PEAK & AVERAGE, CH.50, 802.11AX(SU),
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Plot 7-1592. ANTENNA 2A (PEAK & AVERAGE, CH.50, 802.11AX(SU),
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Plot 7-1593. ANTENNA 2A (PEAK & AVERAGE, CH.50, 802.11AX(SU),

MCS11)
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Plot 7-1594. ANTENNA 2A (PEAK & AVERAGE, CH.114, 802.11AX(SU), Plot 7-1597. ANTENNA 2A (PEAK, CH.114, 802.11AX(SU), MCS4)
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7.6.20  CDD Diversity Primary Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9

RBW: 1 Mgz Peak: 5148.75 MHz, 64.58 dBuV/m

Asge T :
PASS avg, offer 12208 WON: P2 Avg: 5149.75 MHz, 51.11 dByV/m

140

-
~
=3

-
o
=]

@
=3

Field Strength (dBuV/m)

-

-3
o

40

5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275
Frequency (MHz)

Plot 7-1600. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.36,

802.11N, MCS10)

PASS & dis RBw:1MHz  Peak: 5149.00 MHz, 65.57 dBV/m
Ao, Offset: 12408 S0 T ome  Avg: 5149.50 MHz, 51.28 dBuV/m

140

-
N
S

-
=)
=]

-3
o

Field Strength (dBuV/m)

7

o
=]

40 4

5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275
Frequency (MHz)

Plot 7-1601. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.36,
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Plot 7-1602. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.36,
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Plot 7-1603. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.40,

802.11N, MCS12)
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Plot 7-1604. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.40,

802.11N, MCS15)
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Plot 7-1610. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.100,

802.11N, MCS10)
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Plot 7-1611. CDD DIVERSITY PRIMARY (PEAK & AVERAGE, CH.100,

802.11N, MCS12)
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Plot 7-1623. CDD DIVERSITY PRIMARY (PEAK, CH.165, 802.11N,
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